Choose Category

     Quick Search   Minimize
  

Product List
Adjust-A-Rate I Ground Speed Pickup Options
Quantity 
 

 

 

KeyQtyPart #Description
11315-026 U-bolt 3/8” For 7” x 7” bar
23106-053Screw #8 x 1/2” Sheet metal pan head
(Not Available)
31317-357Bracket Sensor mount for 7” bar
(Not Available)
41154-038Sensor, ground speed sensor obsolete
(Not Available)
41154-038RBSensor, rebuilt ground speed sensor obsolete
(Not Available)
53102-005Nut 3/8”
(Not Available)
63108-018Lock washer 3/8”
(Not Available)
71102-004Nut 5/16”
(Not Available)
81108-017Lock washer 5/16”
(Not Available)
91317-346 Wheel 5” Ground speed
91318-143 Wheel 7 1/2” Ground speed
101318-199 Clamp Adapter clamp
111152-020 Adapter Gear box adapter includes item #10
121152-108 Pin Adapter pin
131152-019Speed sensor gearbox obsolete
(Not Available)
141317-418Connecting pin with spring lever for pull type planters obsolete
(Not Available)
151317-350Connecting pin for mounted planters obsolete
(Not Available)
161310-223Chain obsolete
(Not Available)
171148-023 Spring Extension spring
181317-423Bracket, chain adjustment obsolete
(Not Available)
192108-018Lock washer 3/8”
(Not Available)
202102-005Nut 3/8”
(Not Available)
211317-425Chain, #4 Straight link machine x 25” Chain, #4 Straight link machine x 25”
(Not Available)
221315-026 U-bolt 3/8” For 7” x 7” bar
231104-073Hair pin .120 x 2 1/2”
(Not Available)
241317-618Bracket assembly obsolete
(Not Available)
251100-110Bolt 3/8” x1 3/4”, Grade 5
(Not Available)
261108-018Lock washer 3/8”
(Not Available)
271102-005 Nut 3/8”
281317-413Bracket, Gauge wheel sensor mounting for John Deere planters (except front fold) and Orthman fork style gauge wheels obsolete
(Not Available)
291317-576BracketGauge wheel sensor mounting for John Deere front fold 12R36” and 16R30” planters obsolete
(Not Available)
301315-051U-bolt 3/8” For 3” x3” bar
(Not Available)
311108-018Lock washer 3/8”
(Not Available)
321102-005Nut 3/8”
(Not Available)
331317-490Bracket, Gauge wheel sensor mounting for Orthman regular duty gauge wheels obsolete
(Not Available)
341100-107Bolt 3/8” x 1”, Grade 5
(Not Available)
351110-001Grease fitting 1/4”-28, Straight
(Not Available)
361317-489Bracket, Sensor mounting strap obsolete
(Not Available)
371104-010Roll pin 3/16” x 1”
(Not Available)
381152-018Cable, Speed sensor 39” long obsolete
(Not Available)